SEESLIE R (CYLINDER HEAD ASSY)

F5 FHHHS - - " = SIEH
No. Part No. FHfE AR Description AR Reqd. QTY |ONSUMABLE GRAD

1 380140103-0004 |/AALE=MHIZ42 |Hexagon bolt with flange |GB/T 5789 M6 L=25:%%1i [H4+Q16 4 C

2 110690101-0001 |HLHRAS Oil rule combination T230 HLiHIZE M20x2.5;7 4 5% At 1 B

3 120230165-0001 |S#EISLE= Cylinder head cover T230_Jc i HLHIE 0 _fE &4, 1 C

4 120250058-0001 |SEISLEZT R Gasket for cylinder head co\T230 J£0.5 interface(N-8092); 1 C

5 380140454-0002 |/NALA=MHI%1 [Hexagon bolt with flange  |T440 M10x1.25 =65 I kiEH02 6 C

6 380180139-0001 | LiZ42 Stud TA70 M8 L=42;4%15 47 Q16 4 C

7 120080786-0001 | Ik Cylinder head(L) T231 A5k BRA, 1 B

8 270960028-0002 [N TEE Spark plug RC12YC;Cr3+4ilifk 1 A

9 120150250-0001 |S#EILZRE# Gasket for cylinder head |T231 £ J51.2; 1 A

10 380600122-0001 |%E {58 ocation pin T370 d=12_L=12; 2 C

11 160190114-0001 |ZESSHE air deflector(L) T231 ffiirsk b SiiE; 1 C

12 380140013-0005 |/AALE=HIE# |Hexagon bolt with flange [GB/T 5789 M6 L=16;%%1; [H4¢Q16 2 C

13 120550017-0001 | /7 F- Lifting eye TA70; 1 C

14 380020086-0001 |7~ £ L5 /B 1212 Hexagon shaft shoulder bol§ T390 M6x16.8(P8x5.8);# ik B £Q 1 C




SESLITE B (CYLINDER HEAD ASSY)

F5s EMEHS . - . = SIEMY
No. Part No. wHEMEAH Description MRS Reqd. OTY |ONSUMABLE GRAD

1 380140103-0004 |/RALA=HIZ4 |Hexagon bolt with flange |GB/T 5789 M6 L=25;4% H4+Q16 4 C

2 110690101-0001 |HARAS QOil rule combination T230 HLMHZE M20x2.5:15 5 5% A 1 B

3 120230165-0001 |SEILEE Cylinder head cover T230 /¢ e o564, 1 C

5 380140454-0002 |/~ fALA=HIZ# |Hexagon bolt with flange  |T440 M10x1.25 =65 il k%12 6 C

4 120250058-0001 |SEISLER I E Gasket for cylinder head coyT230 J£0.5 interface(N-8092); 1 A

6 270960028-0002 | K fEZE Spark plug RC12YC;Cr3+4ilifk 1 A

7 120080787-0001 | S &Ik Cylinder head T231 A AELkL BIORE; 1 B

8 120150250-0001 |SEI LB H Gasket for cylinder head  |T231 f# J51.2; 1 A

9 380600122-0001 |7E i ocation pin T370 d=12 | =12; 2 C

10 380180139-0001 | 3LiZE4% Stud T470 M8 L=42;%%# H4%Q16 2 C

11 160190115-0001 |ZZES Si= air deflector T231 Ak b SiieE; 1 C

12 380140013-0005 |/AALA=HIZ4 |Hexagon bolt with flange |GB/T 5789 M6 L=16:%%5 H4+Q16 2 C

13 300710132-0001 |Z=yE a8 40 Air filter bracket T231; 1 C

14 120550017-0001 | i F Lifting eye TA470; 1 C

15 380140004-0004 |/<ALEA=HIZ4 |Hexagon bolt with flange |GB/T 16674.1 M8 L=20;%E 1 B ( 1 C




Hi#h484k (CRANKCASE)

Fs FHHHS - - " B gk
No. Part No. AR bescription AERD Reqd. QTY |ONSUMABLE GRAD

1 380140067-0003 |/ANALA=MHIZ4 |Hexagon bolt with flange |[GB/T 5789 M6 L=12:{E¥ HFQ16 5 C

2 160190111-0001 | =S SR=E air deflector T231_FEARMIFEE1, 1 C

3 380650337-0001 |;m$t QOil seal T110 d=35 D=52 b=7;&Hg/Cr6/P 1 C

4 110810365-0001 | fif #4814 Crankcase body T231; 1 B

5 380930114-0001 |5 fiskF Location wire nail T231 EivesmeE F; 1 A

6 160190112-0001 |EKSRE air deflector T231_EMEISL FSRE; 1 C

7 380140077-0005 |/NASLEA=MHIZ4: [Hexagon bolt with flange  |GB/T 5789 M6 _L=20;E % H£Q16 1 C

8 380140013-0005 |/AFALE=HIZ# |Hexagon bolt with flange [GB/T 5789 M6 L=16;fE = H Q16 3 C

9 281890012-0001 |#L;m{RIFzs Engine oil protector T231_t5FEEER IHRE; 1 C

10 110260001-0001 |Z $14RZE Sealing plug screw T240 M14x15;8E% H¥ Q16 2 C

11 380450591-0001 |FE#[F Flat washer QILX G 8.7 NE14 41E&E22 EE?2; 2 C

12 150350050-0001 |#LiBFE ISR HS Qil filter T230 AN, 1 A

13 150840004-0001 |#;H#5 )& 28 3= 1242 Oil filter Mounting bolts T400; 1 C




Hi#h 4k (CRANKCASE)

F5 FHHEHS - - " B SiEN
No. Part No. FabtA Description AR Reqd. OTY |ONSUMABLE GRAD
14 380840812-0001 | & Seal ring T372 D=11.7 d=2.5 G#K1E 1 A
15 380780084-0001 |& &L coupling T240_M10x1 EiRes e, 1 C
16 380450514-0001 |F#HE Flat washer TO40 T21 AM#E10 #4Z%16 [FRE1.5] 1 C
17 171630035-0001 |FZ=RE Speed regulating arm T231,; 1 A
18 380450522-0002 | Flat washer T110 T21 AM#Z8 4MZ16 [EEE1.2;:7 2 B
19 380650377-0001 |;Ht Oil seal T240 d=8 D=14 b=5;&Hg/Cr6/Pb/ 1 C
20 380570024-0003 |JF 1144 & Split damping ring GB/T 896_d=7;#EA R 5Q19 1 B
21 140250019-0001 |# Fif Leaf valve T231;&Hg/Cr6/Pb/PBB/PBDE<100( 1 A
22 150310020-0001 |;EM Filter T231_FFEIRAE SN _ 5%, 1 A
23 110850025-0001 |RFofkfEzR 10 PACKING, BREATHER CHT230; 1 A
24 110840035-0001 |PEIR %35 4k CAP,BREATHER CHAMBE{T230; 1 C
25 380140077-0005 |/<FALAZ=HIZ2 |Hexagon bolt with flange  |GB/T 5789 M6_L=20;E X Q16 4 C
26 380950212-0001 &% Pipe clip T240 ®16.5 ESEX; 2 A
27 380741182-0001 |BRE Breather tube T230 [RSE,; 1 A
28 270360140-0001 [fEshERHLER 4 Components of starting motqT231; 1 B
29 380140190-0003 |/<fHLAZ=TMHI%242 |Hexagon bolt with flange  |GB/T 16674.1 M8 L=90;% ¥ B Q 2 C
30 160190113-0001 |Z=ESSR=E air deflector T231 BTk TSRE,; 1 C
31 270850025-0001 |27 2k By 48 <7 48 Starting Relay Support T240;fE % H£2Q16 1 C




Hi#hs% % (CRANKCASE COVER)

F5 FHHHS = - e s SIEH
No. Part No. FHf B Description AR Reqd. QTY |ONSUMABLE GRAD

1 380140339-0001 |/AALE=MHIZ® |Hexagon bolt with flange |T320 M8 L=50:4% i FH4¢Q16 11 C

2 380650574-0001 |;d %t Oil seal T490 d=40 D=52 b=7; 1 B

3 110820200-0001 |HhHFE S Crankcase cover T231; 1 C

4 380600123-0001 | & {744 ocation pin T370 d=10 L=12; 2 C

5 171750043-0001 |33 14 %6 14k Components of governor ge|T231 ¥ &11.8¢; 1 B

6 110830072-0001 |HhHiFE= 2 s 3 Crankcase cover gasket  |T231; 1 A

7 380140067-0003 |/AALE=HIZ4 |Hexagon bolt with flange |GB/T 5789 M6 L=12:4%#i H4+Q16 3 C

8 110690116-0001 |[#l;mRAS Qil rule combination T231 MR F M, 1 B

9 283690006-0001 |H{IiRZE S QOil level alarm T231_ Ffh s & /71E0.05Mpa; 1 A

10 380780084-0001 | &L coupling T240_M10x1_#lphds B Hk W B 1 C

11 380450514-0001 |F & Flat washer T040 T21 H1£10 #ME16 JEJ¥1.5 1 C

12 150290019-0001 |41 i/ &M Engine oil Strainer T390; 1 A




Hi#h483 (CRANKCASE COVER)

F5s FEHHHS = . " o SIEH
No. Part No. FHbtr R Description AR Reqd. QTY [ONSUMABLE GRAD!
13 150340012-0001 |#L;HIE M= Cover,Oil Strainer T390; 1 C
14 380140077-0005 |/AALAE=HIZ4#2® |Hexagon bolt with flange [GB/T 5789 M6 L=20;%% i [14¢Q16 3 C
15 150010109-0001 |#LiM3R ER4E Components of oil pump  |T231; 1 B
16 380640016-0001 |WEK Steel ball GB/T 308_®9.5; 1 C
17 381150370-0001 |[EZE Compression spring T240 JHZE#3;  Hg/Cré/Pb/PBB/H 1 A
18 380840976-0001 |Z & Seal ring T230 D=41.6 d=3.5 FAZH EEf0 1 A
19 380600121-0001 |7E {3z £ ocation pin T041 d=8 L=10; 2 C
20 150040053-0001 |;H3R5E Oil pump cover T231; 1 C




Hish ¥5%E (CRANKSHAFT_PISTON)

F5s FEHHHS = - " = ZinE L
No. Part No. FEMEBTT Description MBS Reqd. QTY [ONSUMABLE GRAD!
1 130070157-0001 [(EEHNAEH Piston ring combination T09J — “FhfHivE1.2; 2 A
2 130030226-0001 |;EZE Piston T390 “F-Tii,EPAS3; 2 A
3 380560078-0001 |24 Steel cable baffle ring T390 _iH FE A 14 I 4 B
4 130060054-0001 |;&EZE Piston pin T390 @17x54.6; 2 C
5 130150073-0001 |iEHF Connecting rod T390; 2 B
6 130290644-0001 |dh 54+ crankshaft T231_ ARl ~FHh, % thim 429254 1 B
7 380620041-0001 |%# Key GB/T1095 L=44.45 6.3x6.3 A%!; 1 B




BES%% (ROCKER,CAMSHAFT)

Fs FHHHS = - e o SIREH
No. Part No. FHfE A Description AR Reqd. QTY [ONSUMABLE GRAD

1 140390015-0001 |58k Valve locker T11D;&Hg/Cr6/Pb/PBB/PBDE<1000f 8 B

1 140380021-0001 | K[ )58 S5 Bz Retainer, valve spring T11D_ 8RR ASGEH) B 1H;&Hg 4 B

2 140340025-0001 |SIJAFHE Inner spring of valve T11D B¥IAA; & Hg/Cr6/Pb/PBB/PB 4 B

4 140400012-0001 |#)RZE Valve oil seal T110;& Hg/Cr6/Pb/PBB/PBDE<1000¢ 4 B

5 140360010-0001 |< 1] £ e Seat, valve spring T110;&Hg/Cr6/Pb/PBB/PBDE<1000pq 4 B

6 500550037-0001 [K1EH Valve Kit T390; 2 B

7 140020178-0001 |HiCHIZES Camshaft assy T231; 1 B

8 140450062-0001 |S JEEEHS Valve rocker combination [T390 EPAS3; 4 C

9 140710014-0001 |[H#EATBRGIARAES Plate, push rod guide T390 EPAS3; 2 C

10 140670037-0001 |#EFHE Push rod T09J 156 BRI, 4 B

11 140690017-0001 |#E4 Lifter, Valve T390; 4 B




BEEEMLE T, X2 (FLYWHEEL)

F5 FHHHE = o " HeE SiE Mk
No. Part No. A Description AR Reqd. OTY [ONSUMABLE GRADI
1 270190060-0001 |75 Ha, 2 Bl 42k Components of charging culT231 £ #%77 H [f] 2k, DC260W ;4 H 4 1 A
2 380190008-0005 [P/~ ffE4] Socket head screw GB/T 70.1_M6_L=20;#EEH$Q16 4 C
3 270020357-0001 |f FE AL 264 FLYWHEEL COMP T231; 1 B
4 380451020-0001 |F#HE Flat washer T230_NE13 s E45 EES I, 1 C
5 380140457-0001 |AfASLEA=MHIZ4 |Hexagon bolt with flange  |T390 M12x1.25 [ =35 k12425814 1 C
6 160180020-0001 |M% Impeller T390; 1 B
7 380140004-0004 |AfASLA=MHIZ4 |Hexagon bolt with flange |GB/T 16674.1_M8_L=20; % HEQ1¢ 4 C
8 160210141-0001 | X BB S &4 Fan cover comp. T231; 1 B
9 160710007-0001 | X & £4 KAk Fan cover Windshield T231; 1 C
10 380140013-0005 |AfASLA=HIZ4 |Hexagon bolt with flange |GB/T 5789 M6 L=16;f % Hf¥Q16 4 C
11 270880261-0001 |/ By se RectifierVariable voltage rec|T231 R fRY" B xS, DC260W 1 A
12 380140103-0004 |/AfALA=HZ4 |Hexagon bolt with flange  |GB/T 5789 M6_L=25;f ¥ Hf*Q16 4 C
13 271810062-0001 | B EHIFR Start control switch T230_ri KRR T BT IR, 1 A
14 271340081-0001 | s X FFxEARE Ignition switch key T230; 1 A
15 380020086-0001 |/<faLiE1212 Hexagon shaft shoulder bolt| T390 M6x16.8(®8x5.8); 1 H Q14 1 C
16 270920466-0001 | 5 Jk £ COIL ASSY.,IGNNTION(L) |T231 #5kQ4: &R kaiE A AT i) 1 A
17 270920465-0001 | 5k 2k ] COIL ASSY.,IGNNTION(R) |T231 #5kQ4: )& i iiE A, ANt i 1 A
18 380140054-0003 |/<fA3LA=HIZ#: [Hexagon bolt with flange [GB/T 5789 M6 L=30;EEHQ16 4 C
19 160010110-0001 |BRE3 304 Heat sink Part T231_pnsa® HEK273.5mm, 5 —1H 1 B
20 380960223-0001 |REAES Clip combination T240 915.5;3A 7 Q19 4 A




At 28& (CARBURETOR)

F5 EHEHS _ - - B SIEH
No. Part No. FHEMEBTT Description FBIATS Reqd. OTY |ONSUMABLE GRAD

1 380140375-0001 |/NASLA=TH1Z |Hexagon bolt with flange |GB/T 5789 _M6_L=85;fE % Hf¥Q16 4 C

2 180280103-0001 |7 jk 58 Ji Air filter seat T230_HAHLH_ 6%, 1 B

3 170430192-0001 |{t;HZSZ 1 Carburetor gasket T230_ ZESar; 1 A

4 170022095-0003 |4k, jih 32 Carburetor T231 B, S ) i B R B A 1 B

5 170430191-0001 |{b;HmESE £ Carburetor gasket T230 {bimzRitiEL5{bMaR 2 B2 1 A

6 380140054-0003 | Sy 2 ik |Hexagon bolt with flange  [GB/T 5789 _M6_L=30;{EEH Q16 2 C

7 180420661-0001 |54 Intake pipe T230_fEE % 1bimasikiE; 1 C

8 170430190-0001 |1k ;H28% £ Carburetor gasket T230_1bHseiL LRy H, 2 A

9 170440101-0001 |1k 75 Fg i Heat insulating pad for carb{T230; 1 B

10 170430210-0001 [{b;ihze% £ Carburetor gasket T231 HSOBHE, 2 A

11 380140051-0005 |/NASLA=MHIZ2 |Hexagon bolt with flange |GB/T 16674.1 M8 =35 HQ1 4 C

12 180420749-0001 |t 4 Intake pipe T231 W e =; 1 C

13 380950188-0001 |43 Pipe clip T040 HERE, 1 A




At 28& (CARBURETOR)

Fs FHHHS . . P B SiEMN
No. Part No. TR Description AR Reqd. OTY |ONSUMABLE GRAD
14 380750942-0001 | Oil tube T61Y N#E4 4 E8 350;&Hg/Cré/ 1 A

15 | 170460031-0001 [5iME Gasoline pump T231_Bik_JRE41 5%, 1 B

16 174680002-0001 |{5 % % COVER,FUEL PUMP T231; 1 C

17 380140103-0004 |/~ALA=HEIE4 |Hexagon bolt with flange [GB/T 5789 _M6_L=25;# % H¥Q16 2 B

18 380770292-0001 |[RIFEE Protective sleeve T400 N1E14 E#[E0.5 K120 WA 1 A

19 380750381-0001 |;f& Oil tube T110 N%6.35 #4%12.7 K185 BHi 2 A

20 380960120-0004 | kfEHS Clip combination T040 P12 ;A= QL9 6 A

21 380741320-0001 | @S & Breather tube T231_HR& SHRESE, 1 A

22 170010045-0001 |#R;MIE 528 Fuel filter T400 e, 1 A

23 171650045-0001 |BE X JHI4F Choke valve pull rod T231 K103 EHEQ16 1 B

24 172920012-0001 [BEX]FWMAET Choke valve handle combin{T231 B4 F;EHEH5Q16 1 B




23388 (AIR CLEANER)

=] % i = Hr - RE

E: gﬁﬁf &t? REMEATT Description RIS ReqééI%QTY :ONSU%A?B%EGRAD
1 180021047-0002 |Z= 828 Air filter T230 [FFEA JEC AHHV6405 848 it 1 B
2 180180169-0001 |Z=EjEasEHE Air filter connecting tube  [T230; 1 A
3 662710002-0002 |ZEE23RHMRE INLET COVER,AIR CLEAN{T240 k257 1 B
4 180280071-0001 |%e 528 Air filter seat IR 1 B
5 380960286-0001 |RfEAS Clip combination T240_®40-P63_ Mt IR TH_AN 3 A
6 180100126-0001 |ZEjEzR B SES Air filter element combinatio| T390 _HV64053£4% izt fi 25 28 1 A
7 180100082-0001 |Z=iEzIESAS Air filter element combinatio|T240 T4 |5l &2 JE 2% H ; 1 A
8 380840861-0001 |% &l Seal ring T240_O%i[E_D=65_ #M%69; 1 A
9 180070195-0001 |ZEEes= 1A Air filter casing cover T240 |5 {57, 1 B
10 180290046-0001 |ZE )5 &8 RE(A Air filter seat body T240; 1 B
11 381150648-0001 |[E£& Compression spring T240_[FA & 2928 H; 1 A
12 | 3808234450001 | E Bushing o An s Pk it 1 1 c
13 380140007-0004 |/NASLA=MHIZ |Hexagon bolt with flange  |GB/T 16674.1_M8_L=65;%% ¥ 14:Q1¢ 1 C
14 180220033-0002 |ZEE&: LM Air filter pressing plate T231_ [ fa] 4 g o W28 (440 78 Q! 1 C
15 380140067-0003 |/AASLA=MHIZ4 |Hexagon bolt with flange |GB/T 5789_M6_L=12;4 15 [14+Q16 2 C
16 380140375-0001 |/AASLA=MHIE4 |Hexagon bolt with flange  |GB/T 5789_M6_L=85;4 15 [14FQ16 1 C
17 380140040-0005 |/<fA3LA=MHIZ42 |Hexagon bolt with flange  [GB/T 16674.1_M8_L=16;% 1% 1 £:Q1( 2 C




WHEE (MUFFLER)

F5 EHEHS _ L - = SIREMN
No. Part No. FHEMEBTT Description FBIATS Reqd. OTY |ONSUMABLE GRAD
1 180650130-0001 |HFS O Outlet gasket T231 fi54; 1 A
2 180572402-0001 |;& 728 Muffler T231 FAEA I e, W NS5 i 75 1 B
3 180990138-0001 |45 4% 57 41 Muffler bracket T231_ 5 B9 5 R AR E B 1 C
4 380340005-0009 | AIEF Hexagon nut GB/T 6170_M8;&Hg/Cr6/Pb/PBB/PB 4 C
5 380140004-0004 |/~ fASLA=HE1E4 |Hexagon bolt with flange |GB/T 16674.1_M8_ L=20;fE % HQ1 2 C
6 380460001-0006 |7 {4 14 & Elastic washer GB/T 93 d=8;4 15 1 5:Q16 2 B




A FZEH] (CONTROL)

F= FHHHS _ . - B SiEMN
No. Part No. FHEMEBTT Description FBRTS Reqd. OTY |ONSUMABLE GRAD

1 380140067-0003 |/~AfALA=HIE® |Hexagon bolt with flange [GB/T 5789 _M6_L=12;#E % H¥Q16 6 C

2 171730073-0001 |{EzRSZ #Z 1 Support plate for speed reg|T231; 5 E B Q16 1 C

3 171210615-0001 [i@i J3 & Throttle cable T231_E+138 FEHKESS BN, 1 A

4 171600127-0001 |AiREZE Governing spring T231 19.7508,K70;8% 6 HEQL6 1 A

5 175030002-0001 |55 JRIAFHi* Throttle locker T230; 1 A

6 171620051-0002 |{FRZ 22 Speed regulating bracket |T231;% 77 L Fin EEIRET /N AE=H 1 C

7 380370066-0002 |7 £ 1 24 T M £} Hexagon nut with flange  |GB/T 6177.1_ A F/B1A_M6;&Hg/C 1 C

8 380250003-0002 |73k Fif % g 24T |Square head set screw with| TO40_M6_L=21(16mm);}E %R >z Z2E 1 C

9 171610039-0001 |5 ]EMUHE throttle return spring T231 30[&,K116; 1 A

10 171590042-0001 |;@i JHu+F Throttle rod T231 K142 % H5Q16 1 B

11 171680183-0001 [;Hi BN FWABS |[Throttle handle combination|T231_ &4 EH Q16 1 B

12 173710005-0001 [;HI 1FHKRE Throttle handle Rubber slee|T231; A& £6#Q80 1 A




s LONCINiEsz

EZBEHANIBRBERAF
Loncin motor co., Ltd.

M. ERTW ALK AR T EXERKIEIIS
Add:No.99Hualong Road,Jiulongpo District,Chongqging,China
Tel:86 23 8980 5678/86 23 8980 8505

Fax:86 23 8906 7566

Email:service@loncinengine.com
Website:www.loncinengine.com

PRINTED IN CHINA






